FEAH

@%Ei;’!\,
=l M|
51 TR AR o3
LCS Testing Lab NN : SROASE
74 ,m\‘\\é CNAS L4595
1.2m Drop Test Report
S P =Y
1.2mERENEIRE

Sample name : Lithium Polymer Battery
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Date of issue .......ooevvveeiviiiie
BERHEB 20200554
Testing Laboratory Name ................: | Shenzhen LCS Compliance Testing Laboratory Ltd.
MRIEIEE oot | RIS B AR R A ]
Address .......cc.ceeeeeeeeeeeeeeneeennn... | Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
HUE - | Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
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Applicant's Name ..........c....cocel GlobTek |
o athi b
AdAress ......ooeveiiiiiiiiiiee e 186 Veterans Dr. Northvale, NJ 07647 USA
b
United nations “recommendations on the TRANSPORT OF DANGEROUS
TestStandard ......coovvvvvvivvvv..- | GOODS™ model Regulations (20‘h Rev. Edition) special provisions 188.
TBRARAE ..ol | BESE (T RGBS YIEHI NP — M Z A ST/SG/AC.10/1/Rev.20
1883K)
Date of performance of test.............
s 2020.08.20~2020.08.21
MRBATE I e
Result ..o | Pass
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Battery name Lithium Polymer Battery Type
kel R At 5 s GL-456074
Nominal voltage Rated capacity
R LU 3.7V o) 1950mAh, 7.215Wh
Number Trade mark GlobTek’ Inc..
oy A 120PCS - @ )
Packaging weight Packaging dimensions oA
A 7.00kg AL R AF (LAWAT) (400*300*200> mm
Outer packing Corrugated case Inside packing Blister tray
CINEES R ESS RS W B4
Type of packing Cells or batteries only
(OE- Y FAhAZ Han L
Net quantity of batteries
per package 5.27kg
LA I
Test item 1.2m drop test
I H 1. 22K Bk i
. 1.2m drop test1.2KBcV& MR
Environmental conditions ¥1%4/4:: Temperature #iE (20+£5) C, R.HMHXEE<75%
Name of Equipment Jlli{#% % : Free fall tester 7% 3 HL No. 45 : LCS-S-099
No. Test item Test method Result Remark
aiae) REINAE R &R #IE
United nations “recommendations on the
TRANSPORT OF DANGEROUS GOODS” model
1 1;;;%5? Regulations (20th Rev. Edition) special provisions 188. FZI;%S --
: it (LA B ST fal e ia i m a2 w  — B & a4 =
ST/SG/AC.10/1/Rev.20 1883k)
Drop positioni % J7 14 :
Drop position Top Front Side Edge Angle
PRI 7 17) St i TH] K| 1% bi
Status A pa ~ /) I~
IR A &H%/Pass & ¥ /Pass &1%/Pass &H%/Pass &H%/Pass

Testing requirements description i % 5K ik :

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of withstanding

a 1.2m drop test in any orientation without damage to cells or batteries contained therein, without shifting of the

content so as to allow battery to battery(cell to cell) contact and without release of contents.

AR RO B R T L Ol e A R L AR 1.2 KERIEIN, A EREEEET 5 AN 1) R
B, AN L2 7 TR ) B RS (R, AN A R it RS S RS SR (0 9 S RS SR Y

PR -

Conclusion%it: The package had passed 1.2m drop test. M Eid1.2m Bk A%
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THE PHOTO OF SAMPLE ¥t A

ARTTTIRON

. >
1950 mAH a7v

I

456074 103043700002

Gelob'rek? Inc.

3.7VLithium Polymer Battery

P/N:GL-456074

Capacity: GP456074 1950 mAh A‘Q
7.215WH

Do not short circuit the terminals Lo

Do not incinerate and/or heat
Do not disassemble

Do not dispose of in fire c €
Made in China
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Important Notice

1. The test report is invalid without the official stamp of LCS.

AR HELCSH #

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
At BAHEA L RN R ER AL TR

3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RLCSHimFER, AMFADHEHARE S,

4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
MELE. 2. B B R SR SRR B R & H o Rk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR SR P E S S ANBR B, BATA H R S e
6. The test report is valid for the tested samples only.
AR AR A AR AR P A i AT R
7. The Chinese contents in this report are only for reference.
AR I S A BN S
8. Objections to the test report must be submitted to LCS within 15 days.

SRS A A AW, MRS 2 HEIS RN FA AR .

***End of report***
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